IOV ERERER  Engine Partsts List

CEXORRE., BRES. BHAW. BHREREESL,

{BL (RHHFESKey No) DEEALLER RIS, HEAERFTETEELADT, TAISEETS
SEifER A (B8R A) & XS,
*ABERESBRD-OFELCCERTIENBYFES,

When ordering some parts, designate the code No., name of parts and quantity.

But, the part which the entry of the (Index No.KeyNo)is not in can't sell a simple substance.
And, order a full-equipped part(party part)to apply.

* This parts list may be modified without notice.

B R
CONTENTS
& LEAR _R—Y
FIG.NO. SUBJECT PAGE
1000 HSUHD—ZBAR rrrrerranaana CRANK CASE ==-=cssssssnsnsscnasnsnsnsnsnnn snnnnn 2
2000 OSBRI ERR R srreenee CRANK SHAFT-PISTON =sssssssssaaasnsnss snsnnsn 3
3000 ATFAD XIS—RAF srrrrnnmrnnns INTAKE -EXHAUST =rssssssssncasasnsnsannniansnns 4
3301 IT7HO)—FBER rereenrrannncannnas AIR CLEANER "="=s=sssssssssnsnsnnnnnsnnnn snnnnn 6
4001 FINF—PRAR e, GOVERNOR =:=:sssssscssacasanannnnnnnnnns snnnnn 7
5000 AA—RAHBAR =rermrrrmanneaann STARTER"COOLING ="="==s=sssssssasnnannnnsnnnnnn 8
6003 PRELZ DR mrmvmrmrmmemananann FUEL TANK ==ssssessassansnsnsnsnsnnnnnnns snnnnn 9
6003 PR 2 HR8R% (!ﬁHﬂ:I:ﬁ) ........... FUEL TANK(Export Ver.) ==s=s=sscacacecararasannns 10
6101 X TLAR—PFHR ---rmrmrmrmnans CARBURETOR "r=sssssssssssnsnsnnnnnsnnns snnns 11
7000 FBRBER rrrrrmrrrnrninnnnacannaas ELECTRIC DEVICE ==t ssssssssansnsnnnnns sunns 12
7001 ESER (mtﬂﬂ:ﬁ) ............... ELECTRIC DEVICE (Export Ver.) =+=ssssseasace cuuns 13
9000,9500 HEEEER v aaaans ACCESSORIES =-=ccsssssssssncasnsnsnsnnns snnns 14

BRESIERS
NUMERICAL PARTS INDEX ===sssssscasnsuaansnsnsnsnuansnsnsnsnsnsnsnunnnsnsnsnsnansnunnnnnnns  smsms 15



IOV 9309 —RER
ENGINE; CRANK CASE

FIG. 1000

CRANK CASE Gr

1202

LANGE BOLT

sSTD

1003
CRANIC CAL

1016

1501 — GASKET SET

276100000W00

RUES| HaES 08 & W BEEE | ipmeEs | ETSE %

Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
1003 | A12890057 |950495—2 CRANK CASE CP 1 1 276-10101-41 STD

1012 | A12890026 |A4ILY—Ib OIL SEAL 1 1 044-02502-00 25D % 35D X 7B
1013 | A12890029 |K =LA TYUUY BALL BEARING 1 1 060-02800-21 28D % 58D x 16B
1014 | A12890086 |1n'47° /9% PIPE KNOCK 2 | 2 277-15011-03

1016 | A12890025 |#4Y—Ib OIL SEAL 1 1 044-00600-20 6D x 10D X 2.5B
1021 | A12890023 |7°7%° PLUG 1 1 040-11400-30

1022 | A12890019 |h" &Yk GASKET 1 1 021-11400-20 T=0.4

1103 | A12890085 |AYATYYS Hn— MAIN BEARING COVER C 1 1 277-11001-31 STD

1106 | A12890027 |A4LY—Ib OIL SEAL 1 1 044-02502-10 245%4125%6
1107 | A12890165 | —IA7Yv)” BALL BEARING 1 1 X60-02501-40 25D % 52D X 15B
1110 | A12890132 |h'NF%'Y GOVERNOR GEAR CP 1 1 277-45004-J1

1115 | A12890120 |h'NFRY-7 GOVERNOR SLEEVE 1 1 277-41901-03

1130 | A12890151 |44 =Y OIL GAUGE AY 2 | 2 277-63601-30

1132 | A12890150 |h" &Yk GASKET 2 | 2 277-63601-08

1140 | A12890002 |77 K 1Lk FLANGE BOLT 6 | 6 001-04083-50

1202 | A12890058 |4 Ak CYLINDER HEAD CP 1 1 276-13001-11 STD

1211 | A12890010 |A4YME ILb STUD 2 | 2 010-50603-51 6D X 98L X 20S
1212 | A12890011 |A4YME ILb STUD 2 | 2 010-50802-50 M8 X 1.25 X 25
1213 | A12890089 |ATAY— STEM SEAL 1 1 277-16010-01

1215 | A12890059 |h 7Yk GASKET(HEAD) 1 1 276-15001-33

1220 | A12890086 |47 /9% PIPE KNOCK 2 | 2 277-15011-03

1230 | A12890012 |77 K 1Lk FLANGE BOLT 4 | 4 011-00802-40 M8 X 1.25 X 68L
1231 | A12890013 |77 K 1Lk FLANGE BOLT 1 1 011-00803-10 M8 X 1.25 X 33L
1302 | A12890087 |Ryh—hn'— ROCKER COVER CP 1 1 277-15503-01

1330 | A12890088 |h" &Yk GASKET(ROCKER COVER) 1 1 277-16001-13 T=0.5

1332 | 010800612 |77 K Lk FLANGE BOLT 4 | 4 011-00600-20

1401 | A12890051 | LT H AN VALVE GUIDE 2 | 2 237-14202-03

1501 | A12890084 |h"RFYheyh GASKET SET 1 1 276-99001-37




e Y A AN -1
ENGINE; CRANK SHAFT-PISTON

FIG. 2000 STD
CRANK SHAFT PISTON Gr
2105
COMNEGTING ROD AY 2501 2601
2502 2602
2503 2603
. 2107 FIETON PISTOM AIMG SET
)
WAASS
276200000W00
RUES | ®RES I BEER | imems | ETSE W oE
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
2003 A12890060 |979%7b CRANK SHAFT CP 1 1 276-20201-51
2030 A12890022 |¥— WOODRUFF KEY 1 1 032-30300-10 3x6(D16)F.W
2105 A12890061 |[314#9T74V9'0YNASSY CONNECTING ROD AY 1 1 276-22501-10
2107 A12890090 |[34#97v97 AN b CONNECTING ROD BOLT 2 2 277-23001-03 M6
2215 A12890062 |E'AbE"Y PISTON PIN 1 1 276-23301-13
2220 A12890044 997" CLIP 2 2 215-25004-03
2501 A12890063 |t°AbY;STD PISTON 1 1 276-23401-H3 STD
2502 A12890064 [£°A+v;0.25 O.S. PISTON 1 1 276-23403-H3 0.25 0.S.
2503 A12890065 |E"AFV;0.5 O.S. PISTON 1 1 276-23404-H3 0.50 O.S.
2601 A12890066 |E"AF)U9 YMSTD PISTON RING SET 1 1 276-23511-17 STD
2602 A12890067 |E°AbYUY 1YH,0.25 0.S. |PISTON RING SET 1 1 276-23512-17 0.25 0.S.
2603 A12890068 [E"AMYT EYH0.5 O.S. PISTON RING SET 1 1 276-23513-17 0.50 O.S.




IO A TA7 -2 I5-Ek
ENGINE; INTAKE-EXHAUST

FIG. 3000

INTAKE EXHAUST Gr

3026 3044

SPAING AETAINEF

NUT 3043

DEFLECTOR

G 3050
3015 —@& B
3010 3070 ‘ ’
PIN SHAFTICF HAIN GUIDE 3030
e o
o D 2 Y.
oy 59 (-
T e |
[13005) | S So
3008 even 3007 com A (e
3002
276300000W00
RUES| HaES 08 B BEEE | iamess | ELEE W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
3002 A12890091 |ALY¥7+ CAM SHAFT CP 1 1 277-31601-31
3005 A12890111 |LY=A' L= RELEASE LEVER 1 1 277-36401-03
3006 A12890119 (V3=YR7 )oY RETURN SPRING 1 1 277-38702-03
3007 A12890118 |tV PIN(SPRING) 1 1 277-38601-03
3008 A12890112 |9)v7° CLIP 1 1 277-36501-03
3010 A12890104 |t™V PIN(CAM SHAFT)CP 1 1 277-35101-01
3011 A12890105 |t'V PIN(CAM SHAFT) 1 1 277-35101-03
3012 A12890021 [O—")v)" O RING 1 1 024-00600-10 D1.9Xx5.8
3015 010800608 |77 # Lk FLANGE BOLT 1 1 011-00600-10
3020 A12890070 |1UT49N LT INTAKE VALVE 1 1 276-33401-H3
3022 A12890071 |I%Y' AN LT EXHAUST VALVE 1 1 276-33501-H3
3025 A12890154 |7 ATV VALVE SPRING 2 2 279-33601-03
3026 A12890056 |A7°Y9YT—F SPRING RETAINER 2 2 269-33701-03
3028 A12890038 |aLyb; N7 COLLET-VALVE 4 4 132-10KA0-31
3030 A12890109 |AyA—T7—AASSY:1»T749 |ROCKER ARM(IN)AY 1 1 277-36201-00
3032 A12890014 |7Y ¥ ARRYYY ADJUST SCREW 1 1 014-90500-20 M5 x 0.5T2
3033 A12890017 |+t NUT 1 1 017-00500-30 M5 x 0.5T2
3040 A12890110 |OYH—7—LASSY;I%Y —Z|ROCKER ARM(EX)AY 1 1 277-36202-00
3043 A12890014 |7Y ¥ AMRYYY ADJUST SCREW 1 1 014-90500-20 M5 x 0.5T2
3044 A12890017 |+t NUT 1 1 017-00500-30 M5 X 0.5T2
3050 A12890103 |t'V PIN(ROCKER)CP 1 1 277-35004-01
3053 A12890005 [4)v7" CLIP 1 1 003-13050-00
3060 A12890073 [443V9'F1Y TIMING CHAIN CP 1 1 276-35601-11 86LINK
3066 A12890114 |TVv3t TENSIONER 1 1 277-36911-03
3067 A12890117 [R7WuY ;T7o%ar SPRING(TENSIONER) 1 1 277-37101-03
3068 A12890113 |tV;TvvaTt PIN(TENSIONER) 1 1 277-36902-03
3070 A12890115 [FIVAAK CHAIN GUIDE 1 1 277-36913-13
3102 A12890069 |¥77 MUFFLER CP 1 1 276-30101-J1
3110 A12890072 |v77hn — MUFFLER COVER CP 1 1 276-34201-21
3115 A12890116 |T7L)% DEFLECTOR CP 1 1 277-37001-H1 T=0.8
3118 A12890015 [4yt'v9'2y" TAPPING SCREW 2 2 015-00400-60 D4 X L6
3120 A12890106 | A%Yb GASKET(MUFFLER) 1 1 277-35201-13 T=0.2
3122 A12890016 |[4vE"v9'K Wb TAPPING BOLT 2 2 015-20600-90 M6 X 1.0 X 10L
3123 010800608 |77 # Lk FLANGE BOLT 1 1 011-00600-10 M6 X 1.0,L=8
3124 A12890163 |770Y'TVh FLANGE NUT 2 2 980-20082-80 M8 X 1.25 X 6.5H




IO ATAY R I75—BR%
ENGINE; INTAKE-EXHAUST

FIG. 3000 DEFLECTOR
INTAKE EXHAUST Gr 3110
MUFFLER COVER CF
=
3040
FOGKER ARMEXIAY
—— 3026 3044
3025 spainG Aetaner | NV 3043
5050 : ADJUST SCREW
INTAKE VAL 3053
G 3050
AINOGKERCT
3022 —
HAUST VALY
3015 & 3033
FLANGE BOLT T 3032
3010 3070
PIN SHAFTICF HAIN GUIDE 3030
ok JOCKER ARMON)
3011 e 3060
3012  PCAMSHAFT q Sj IMING GHAIN GF
N = —
PROS) | o S ®?§ ~3066
\‘&‘/ / 30(‘)6 g ~~__  TENTIONER
[~ 13005 SPAING. ?06‘7
RELEASE DECOMF i
3?08 BveR oot s ENTI
ePRING) N(TENTIC
3002
276300000W00
g ;
RUES| HaES 08 B 8RB | omass | EGSH W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
3125 010800812 |770¥ # 1Lk FLANGE BOLT 1 1

011-00803-20

M8 x1.25 X 12L




IOV ITY)—

FREAR

ENGINE; AIR CLEANER

FIG. 3301 DUAL ELEMENT
AIR CLEANER (PAPER)
g 3323
P ®
3400
AIR CLEANER AY
3 3410] wwany
® 3401 coven
\;\ e 3409 | yoma
) 3408 | e enmenr s
% 3405 | pucxina
3402 | gase s
Qﬁj 3404 .,
3403 | pacima
276330100W00
RHES | BRES HoE A BEEE | iamess | ELEE W o®
Key No Part No Parts Name 22 26 Maker Parts No | Application Remarks
3304 A12890101 |T°A RUBBER PIPE(BREATHER) 1 1 277-32760-08
3322 023100006 |77 Yk FLANGE NUT 2 2 002-38060-00
3323 010800620 |77V # bk FLANGE BOLT 1 1 011-00600-50
3400 A12890097 |IT74—F+ASSY AIR CLEANER AY 1 1 277-32615-20
3401 A12890099 |hn'— COVER CP 1 1 277-32640-08
3402 A12890098 |A'—2A BASE CP 1 1 277-32630-18
3403 A12890092 |N'y%Y PACKING 1 1 277-32604-08
3404 A12890094 [7A°)L LABEL 1 1 277-32609-08
3405 A12890095 |N'yEy PACKING 1 1 277-32610-08
3408 A12890096 |IL AUV ELEMENT SET 1 1 277-32611-07
3409 A12890100 |74V9 +9b WING NUT 1 1 277-32741-18
3410 A12890093 |74V5 +9b WING NUT 1 1 277-32607-08




IOV HNF—ER
ENGINE; GOVERNOR

FIG. 4001 | caBLE sPEED CONTROL
GOVERNOR OPERATION Gr
4003

IO LEVaa 020

4006 4004 %\

wr _ i LEveR N o

\ = = SPEED CONTROL AY
> 4012
4010 ﬂ\ GovsHArT)
vemonsat (o
276400100W00
RUES| HaES 08 B BEEE | iamess | ELEE W%

Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
4003 A12890122 |#'N'FLIN—ASSY GOVERNOR LEVER AY 1 1 277-42301-40
4004 A12890123 |h'N'FLn— GOVERNOR LEVER 1 1 277-42301-43
4005 011310625 |#'JL+ BOLT AND WASHER AY 1 1 013-00602-40 M6 X 25L
4006 020100006 |F9b NUT 1 1 018-60600-20 M6
4010 A12890121 |h'nWTo¥7b GOVERNOR SHAFT 1 1 277-42201-33 6D
4012 A12890005 [4)v7" CLIP 1 1 003-13050-00
4016 A12890155 |h'n'+AYE GOVERNOR ROD CP 1 1 279-42701-11
4018 A12890125 (Ayk A7V ROD SPRING 1 1 277-42801-23
4020 A12890124 |h'W TR YUY GOVERNOR SPRING 1 1 277-42510-13 0.7D(60HZ)
4102 A12890135 |AE"—}IvbA-LASSY SPEED CONTROL AY 1 1 277-46013-00
4104 A12890126 |At"—FavbA—ILn— SPEED CONT.LEVER CP 1 1 277-43303-01
4110 A12890134 |At'—FavbE-L7'37Yh SPEED CONT.BRKT CP 1 1 277-46002-01
4121 A12890131 [79v¥ WASHER 1 1 277-44501-03 T=04
4122 A12890127 |AMY7°7°L—F STOP PLATE 1 1 277-43502-03 T=2.0
4123 A12890020 |729,30799% FRICTION WASHER 1 1 021-70600-70
4124 A12890004 (AY4+YH SELF LOCK NUT 1 1 002-35060-00
4125 A12890007 |2%Y17 SCREW 1 1 004-31062-50 SPEED SET
4126 A12890006 |24Y17 SCREW 1 1 004-31040-80
4127 A12890133 (V3—YR7 )oY RETURN SPRING 1 1 277-45103-03 D-STD
4128 A12890052 |R7")UY SPRING(ADJUST) 2 2 237-45004-23
4129 A12890128 [)vyOE LINK ROD CP 1 1 277-43701-01
4131 A12890130 [47v7° CLAMP 1 1 277-43902-03
4132 015150520 |A%Y17 SCREW AND WASHER AY 1 1 013-10500-30 5%0.8%20
4133 A12890008 |2%Y17 SCREW 1 1 004-31063-00
4135 010800612 |770Y # bk FLANGE BOLT 2 2 011-00600-20 M6 X 1.0x12L




TP A3—8— HHIER
ENGINE; STARTER-COOLING

FIG. 5000

COOLING STARTING Gr

5500
RECOIL STARTER AY (RESIN)

5502

SPIRAL SPAING

276500000W00
RUES| HaES 08 B BEEE | iamess | ELEE W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
5003 A12890076 |7°'ATngY VY BLOWER HOUSING CP 1 1 276-51203-01
5020 010800612 |77V # bk FLANGE BOLT 4 4 011-00600-20 M6 X 1.0x12L
5110 A12890034 (777 LABEL(TRADE MARK) 1 1 073-20054-70
5120 011310614 |F'JL+ BOLT AND WASHER AY 4 4 013-00602-81 M6 X 14L
5202 A12890139 |N'y7ll 1 BAFFLE 1(CASE)CP 1 1 277-52711-21
5210 |A12890001 |75V F Wb FLANGE BOLT 1 1 001-04061-60
5302 A12890138 |N'y7lL 2 BAFFLE 2(HEAD) 1 1 277-52702-03
5310 010800612 |77V # bk FLANGE BOLT 1 1 011-00600-20 M6 X 1.0x12L
5500 A12890075 |Ya{ILA3—4—ASSY RECOIL STARTER AY 1 1 276-50301-10
5502 A12890045 |ANATNAT Y SPIRAL SPRING 1 1 226-50716-08
5503 A12890137 ()= REEL 1 1 277-50121-08
5504 A12890158 |7FIVYk RATCHET 1 1 281-50325-08
5505 A12890159 [7V93vA7YUY FRICTION SPRING 1 1 281-50330-08
5506 A12890161 |tU4A%Y17 CENTER SCREW 1 1 281-50351-08
5507 A12890160 |714%307°L—F FRICTION PLATE 1 1 281-50340-08
5508 A12890136 |R4—40-7" STARTER ROPE 1 1 277-50110-08
5509 A12890157 |R4—FV9')7 STARTER KNOB 1 1 281-50300-08
5510 A12890074 |R4—T4V9"7°-) STARTER PULLEY 1 1 276-50145-08




IOV AV VB R
ENGINE; FUEL TANK
FIG. 6003 FUEL GAUGE
FUEL LUBRICANT Gr
6026
R 010
7 FUEL TANK CAP ¢
6025 | — P —
e O =,
0 B L eaheon
6004 .= ‘\\\\«
FUEL TANK CF /:’\\,\\ e )
A XN
/“\/(—,Q/\ ke 6035)
- \,_:E}//// j“;w-”\u;‘; NIN
:4\\ B //’j 6030
\.L\: \:|ZA:4/ g Pz
\ =@ b T
AP n ‘
6032 NON ;]
{FUEL TANK 6023 6020
276600300W00
RHES | BRES HoE A BEEE | iamess | ELEE W o®
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
6004 A12890077 |#394v9 FUEL TANK CP 1 1 276-61203-11
6010 A12890024 |¥Yy7°20Y37 FUEL TANK CAP CP 1 1 043-04300-60
6012 A12890166 |#2'377414 FUEL FILTER 1 1 X64-13600-10
6015 A12890028 (1=#Y UNION 1 1 050-51200-20
6020 A12890081 |#YY)3IINA7’ FUEL PIPE CP 1 1 276-62605-K1 6D X 11D X 145L
6023 A12890164 |K—R9707° HOSE CLAMP 2 2 X56-11100-20 11D
6025 A12890030 |#vY3vo =" FUEL GAUGE CP 1 1 064-80005-00
6026 015150508 |Z%Y17 SCREW(COUNTER HEAD) 2 2 014-50500-40 M5 x 8L
6027 A12890083 [7A°)b LABEL(MODEL) 1 1 276-95111-03
6030 010800625 |770Y # bk FLANGE BOLT 1 1 011-00601-30 M6 X 1.0 X 251
6032 023100006 |77 FYh FLANGE NUT 2 2 002-38060-00
6035 A12890033 (77" LABEL(CAUTION) 1 1 073-20049-80




IOV BREAL VB &R (EH L ER)
ENGINE ; FUEL TANK(Export Ver.)

FIG. 6003

FUEL LUBRICANT Gr
6026
o erER HEAD)

6010

FUEL TANK CAP CP

6012

FUEL FILTER

=

6027

%

———6035

LABEL (WARNING!
(FUEL TAN

FLANGE NUT

FUEL GAUGE

6023 —le020
[
276600300W00
RUES| HaES 08 B BEEE | iamess | ELEE W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
6004 A12890077 |#394v9 FUEL TANK CP 1 1 276-61203-11
6010 A12890024 |¥Yy7°20Y37 FUEL TANK CAP CP 1 1 043-04300-60
6012 A12890166 |#2'377414 FUEL FILTER 1 1 X64-13600-10
6015 A12890028 (1=#Y UNION 1 1 050-51200-20
6020 A12890167 |#vYAYN47" (EiH) FUEL PIPE CP 1 1 276-62603-11 6.35D X 12.7D X 145L
6023 A12890168 |K—RH77 (EaiH) HOSE CLAMP 2 2 X56-11100-60 11.5D
6025 A12890030 |#vY3vo =" FUEL GAUGE CP 1 1 064-80005-00
6026 015150508 |Z%Y17 SCREW(COUNTER HEAD) 2 2 014-50500-40 M5 x 8L
6027 A12890083 [7A°)b LABEL(MODEL) 1 1 276-95111-03
6030 010800625 |770Y # bk FLANGE BOLT 1 1 011-00601-30 M6 X 1.0 X 251
6032 023100006 |77 FYh FLANGE NUT 2 2 002-38060-00
6035 A12890169 |[FA°)L (EiiH) LABEL(WARNING) 1 1 073-20051-81

10



IOV eI LR
ENGINE; CARBURETOR

FIG. 6101

FUEL LUBRICANT Gr

6120 —

CHOKE LEVER CF

/{'5 o
AW
Q ‘\?.)':J % ‘

=

6113 6112
GASKET 2| GASKET 1
NSULATOR | INSL

ATOR
HEAD) | (CAAR)

6110

NSULATOR CF

6200
CARBURETOR AY

DUAL

276610100W00

RUES| HaES 08 B BEEE | iamess | ELEE W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
6110 A12890102 |{vYalb—4 INSULATOR CP 1 1 277-32902-J1
6112 A12890107 | A7Yh 1 GASKET 1(INSULATOR) 1 1 277-35902-J3 T=0.5
6113 A12890108 |H'A7Yh 2 GASKET 2(INSULATOR) 1 1 277-35903-J3 T=0.5
6120 A12890129 [Fa—4Ln'— CHOKE LEVER CP 1 1 277-43801-01
6200 A12890078 |¥+7 LSASSY CARBURETOR AY 1 1 276-62302-30
6202 A12890036 |ARYMLLN'— THROTTLE VALVE 1 1 106-62538-08
6204 A12890035 |I7—Y 1yb AIR JET(PILOT) 1 1 106-62410-08
6205 A12890147 |Fa—InN' L7 CHOKE VALVE 1 1 277-62525-08
6206 A12890040 |I7—Y 1yb AIR JET 1 1 207-62410-08
6207 A12890054 | '40Oyh 1yb PILOT JET 1 1 246-62420-08
6208 A12890080 |ARyLY¥7H THROTTLE SHAFT-A 1 1 276-62531-18
6209 A12890146 |Fa—4Ln'— CHOKE LEVER 1 1 277-62520-08
6210 A12890079 [MYJA' )L MAIN NOZZLE 1 1 276-62440-08
6211 A12890046 |7A—F FLOAT 1 1 226-62506-08
6212 A12890144 |70—bik"T 1ASSY FLOAT BODY AY 1 1 277-62506-08
6213 A12890055 |AM VY Tyh MAIN JET 1 1 252-62405-08
6214 A12890042 |N vy PACKING 1 1 214-62450-08
6215 A12890048 | Vb BOLT 1 1 227-62451-08
6216 A12890039 |24Y17 SCREW 2 2 165-62377-08
6217 A12890156 |399iK'T 1— COCK BODY -A 1 1 279-62103-10
6221 A12890148 |O—Y)uY" O RING 1 1 277-62552-08
6223 A12890047 [9)v7° CLIP 1 1 226-62701-18
6224 A12890145 |t'V PIN 1 1 277-62515-08
6225 A12890043 |Fyun'—nviy CHAMBER PACKING 1 1 214-62540-08
6226 A12890143 |=—} )L NEEDLE 1 1 277-62500-08
6227 A12890053 |- SEAL 1 1 246-62390-08
6228 A12890050 |- SEAL 1 1 236-62680-08
6229 A12890142 |#F Vb BOLT 1 1 277-62360-08
6230 A12890049 |n'yEY PACKING 1 1 236-62541-08
6234 A12890041 |24Y17 SCREW 1 1 209-62351-08
6235 A12890140 [9)v7° CUP 1 1 277-62100-18
6236 A12890141 |n'y%y PACKING 1 1 277-62110-18
6237 A12890149 |F9b NUT 1 1 277-62553-08
6238 A12890162 |R7uY SPRING 1 1 283-62357-08
6239 A12890037 |A2%Y17 SCREW 1 1 106-62556-08

11



IOV ERBER

ENGINE; ELECTRIC DEVICE

FIG. 7000

ELECTRIC DEVICE Gr

7020
BOLT
NIT

AND WASHER AY
N COIL)

STD

276700000W00

RUES| HaES 08 B BEEE | iamess | ELEE W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
7004 A12890082 |774H4—lb FLYWHEEL CP 1 1 276-79230-21
7011 A12890153 [{1v¥'19v3vaqll IGNITION COIL CP 1 1 277-79431-11
7012 A12890032 |AnN—97°39" SPARK PLUG CAP 1 1 065-50002-70
7020 A12890003 | Vb BOLT AND WASHER AY 2 2 001-14062-50
7022 A12890018 |770Y 'Yk FLANGE NUT 1 1 018-01400-20
7120 A12890031 |AN—97°39" SPARK PLUG 1 1 065-01407-50
7126 A12890152 |74¥ 1 WIRE 1 CP 1 1 277-73101-H1

12



IO BRRER @@L
ENGINE ; ELECTRIC DEVICE (Export Ver.)

FIG. 7001

ELECTRIC DEVICE Gr

7004

FLYWHEEL CP

7011

! IGNITION COIL CP

s

LAMP COIL

7022
FLANGE NUT
[FLYWHEEL)
/

7120
SPARK PLUG (I-j,)
T
7012
276700100W00
RUES| HaES 08 B BEEE | iamess | ELEE W%
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
7004 |A12890170 |754HA—I (EiH) FLYWHEEL CP 1 1 276-79241-01 15W,40W LAMP
7007 |A12890171 |3v7°24) (EhiH) LAMP COIL CP 1 1 277-79302-01 12V-40W
7008 |A12890172 |AA'—¥ (#iH) SPACER 1 1 277-79501-03 LAMP
7011 |A12890153 |{v¥'1hv3Avadl IGNITION COIL CP 1 1 277-79431-11
7012 |A12890032 |AN'-497°39 SPARK PLUG CAP 1 1 065-50002-70
7020 |A12890003 |& Wb BOLT AND WASHER AY 2 | 2 001-14062-50
7022 |A12890018 |77 FUb FLANGE NUT 1 1 018-01400-20
7024 |A12890173 | ILh(EiH) BOLT AND WASHER AY 2 | 2 001-13064-00 LAMP COIL
7120 | A12890031 |AN'—497°55" SPARK PLUG 1 1 065-01407-50
7126 | A12890152 |74% 1 WIRE 1 CP 1 1 277-73101-H1

13



IOV HRARR
ENGINE; ACCESSORIES

FIG. 9000 10 | FIG. 9500
ACCESSORIES LABELS Gr SHIP LOOSE PART
9502
9003 KEY
ACCESSOF KIT
9503 &7
9504 (\
( FLANGE LT ( N
e N
N
276900000W00 276950000W00
RHES | BRES e A BEEE | iamess | ELEE W o®
Key No Part No Parts Name 22 26 Maker Parts No Application Remarks
9003 Y=l Eyh ACCESSORY TOOL KIT 277-90301-HO
9502 A12890009 |¥-— KEY 1 1 005-30053-01
9503 UMA¢ WASHER 020-00801-40
9504 770V Kbk FLANGE BOLT 011-00802-50

14



BAESIERS

NUMERICAL PARTS INDEX

BHaES MN&ES RHES BHaES M&ES RHEES BHaES M&ES RHEES

Parts No FIG No. [Key No. Parts No FIG No. [Key No. Parts No FIG No. [Key No.
010800608 3000 3015 A12890028 6003 6015 A12890074 5000 5510
010800608 3000 3123 A12890029 1000 1013 A12890075 5000 5500
010800612 1000 1332 A12890030 6003 6025 A12890076 5000 5003
010800612 4001 4135 A12890031 7000 7120 A12890077 6003 6004
010800612 5000 5020 A12890032 7000 7012 A12890078 6101 6200
010800612 5000 5310 A12890033 6003 6035 A12890079 6003 6210
010800620 3301 3323 A12890034 5000 5110 A12890080 6003 6208
010800625 6003 6030 A12890035 6101 6204 A12890081 6003 6020
010800812 3000 3125 A12890036 6101 6202 A12890082 7000 7004
011310614 5000 5120 A12890037 6003 6239 A12890083 6003 6027
011310625 4001 4005 A12890038 3000 3028 A12890084 1000 1501
015150508 6003 6026 A12890039 6003 6216 A12890085 1000 1103
015150520 4001 4132 A12890040 6101 6206 A12890086 1000 1014
020100006 4001 4006 A12890041 6003 6234 A12890086 1000 1220
023100006 3301 3322 A12890042 6003 6214 A12890087 1000 1302
023100006 6003 6032 A12890043 6003 6225 A12890088 1000 1330
A12890001 5000 5210 A12890044 2000 2220 A12890089 1000 1213
A12890002 1000 1140 A12890045 5000 5502 A12890090 2000 2107
A12890003 7000 7020 A12890046 6003 6211 A12890091 3000 3002
A12890004 4001 4124 A12890047 6003 6223 A12890092 3301 3403
A12890005 3000 3053 A12890048 6003 6215 A12890093 3301 3410
A12890005 4001 4012 A12890049 6003 6230 A12890094 3301 3404
A12890006 4001 4126 A12890050 6003 6228 A12890095 3301 3405
A12890007 4001 4125 A12890051 1000 1401 A12890096 3301 3408
A12890008 4001 4133 A12890052 4001 4128 A12890097 3301 3400
A12890009 9000 9502 A12890053 6003 6227 A12890098 3301 3402
A12890010 1000 1211 A12890054 6101 6207 A12890099 3301 3401
A12890011 1000 1212 A12890055 6003 6213 A12890100 3301 3409
A12890012 1000 1230 A12890056 3000 3026 A12890101 3301 3304
A12890013 1000 1231 A12890057 1000 1003 A12890102 6101 6110
A12890014 3000 3032 A12890058 1000 1202 A12890103 3000 3050
A12890014 3000 3043 A12890059 1000 1215 A12890104 3000 3010
A12890015 3000 3118 A12890060 2000 2003 A12890105 3000 3011
A12890016 3000 3122 A12890061 2000 2105 A12890106 3000 3120
A12890017 3000 3033 A12890062 2000 2215 A12890107 6101 6112
A12890017 3000 3044 A12890063 2000 2501 A12890108 6101 6113
A12890018 7000 7022 A12890064 2000 2502 A12890109 3000 3030
A12890019 1000 1022 A12890065 2000 2503 A12890110 3000 3040
A12890020 4001 4123 A12890066 2000 2601 A12890111 3000 3005
A12890021 3000 3012 A12890067 2000 2602 A12890112 3000 3008
A12890022 2000 2030 A12890068 2000 2603 A12890113 3000 3068
A12890023 1000 1021 A12890069 3000 3102 A12890114 3000 3066
A12890024 6003 6010 A12890070 3000 3020 A12890115 3000 3070
A12890025 1000 1016 A12890071 3000 3022 A12890116 3000 3115
A12890026 1000 1012 A12890072 3000 3110 A12890117 3000 3067
A12890027 1000 1106 A12890073 3000 3060 A12890118 3000 3007

15




BAESIERS

NUMERICAL PARTS INDEX

BHaES MN&ES RHES BHaES M&ES RHEES BHaES M&ES RHEES
Parts No FIG No. [Key No. Parts No FIG No. [Key No. Parts No FIG No. [Key No.

A12890119 3000 3006 A12890165 1000 1107
A12890120 1000 1115 A12890166 6003 6012
A12890121 4001 4010 A12890167 6003 6020
A12890122 4001 4003 A12890168 6003 6023
A12890123 4001 4004 A12890169 6003 6035
A12890124 4001 4020 A12890170 7001 7004
A12890125 4001 4018 A12890171 7001 7007
A12890126 4001 4104 A12890172 7001 7008
A12890127 4001 4122 A12890173 7001 7024
A12890128 4001 4129

A12890129 6101 6120

A12890130 4001 4131

A12890131 4001 4121

A12890132 1000 1110

A12890133 4001 4127

A12890134 4001 4110

A12890135 4001 4102

A12890136 5000 5508

A12890137 5000 5503

A12890138 5000 5302

A12890139 5000 5202

A12890140 6003 6235

A12890141 6003 6236

A12890142 6003 6229

A12890143 6003 6226

A12890144 6003 6212

A12890145 6003 6224

A12890146 6003 6209

A12890147 6101 6205

A12890148 6003 6221

A12890149 6003 6237

A12890150 1000 1132

A12890151 1000 1130

A12890152 7000 7126

A12890153 7000 7011

A12890154 3000 3025

A12890155 4001 4016

A12890156 6003 6217

A12890157 5000 5509

A12890158 5000 5504

A12890159 5000 5505

A12890160 5000 5507

A12890161 5000 5506

A12890162 6003 6238

A12890163 3000 3124

A12890164 6003 6023

16




	パーツリスト表紙
	パーツリスト
	パーツリスト索引（最終ページ）

